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49cc Sprint Parts List

In 2016, Bintelli moved its overseas manufacturing from the ZNEN factory (VIN 
Number begins with "L5Y") to the JIAJUE factory (VIN Number begins with "LLP"). 
On this parts diagram, different part numbers are listed for each manufacturing 
facility. When ordering parts for this model of scooter, please be sure to check your 
vin number to be sure your order the correct part number for your scooter. If you 
have any questions, please do not hesitate to contact us.



Diagram Number

Part Number                         

(ZNEN, Vin starts with L5Y)

Part Number                         

(JIAJUE, Vin starts with LLP) Description

1 53206-FY-9000 53206-FY-9000-J Headlight housing

2 53205-FY-9000 53205-FY-9000-J Speedometer plastic

3 93401-48016-03 93401-48016-03-J screw ST4.8 * 16

4 90601-F8-9000 90601-F8-9000-J The windshield

5 93401-42012-03 93401-42012-03-J Clamping nut ST4.2

6 93201-06016-03 93201-06016-03-J Cross recessed pan head, M6 * 16
10 64304-FY-9000 64304-FY-9000-J Upper leg shield
11 64308-FY-9000 64308-FY-9000-J Lower leg shield
12 93401-42012-03 93401-42012-03-J screw ST4.2 * 12
13 93401-42012-03 93401-42012-03-J screw ST4.2 * 12
14 93401-42012-03 93401-42012-03-J screw ST4.2 * 12
17 83760-FY-9000 83760-FY-9000-J Safety cap hook
18 92101-06020-03 92101-06020-03-J Bolt M6 * 20
19 81142-FY-9000 81142-FY-9000-J Number cover

21 64302-FY-9000 64302-FY-9000-J Front Cover
22 93401-48016-03 93401-48016-03-J screw ST4.8 * 16
23 90601-F8-9000 90601-F8-9000-J Clamping nut ST4.2

24 93401-42012-03 93401-42012-03-J screw ST4.2 * 12

26 64301-FY-9000 64301-FY-9000-J Front Trim
27 93401-48016-03 93401-48016-03-J screw ST4.8 * 16
28 90601-F8-9000 90601-F8-9000-J Clamping nut ST4.2

29 92101-06016-03 92101-06016-03-J Bolt M6 * 16

30 95801-06000-03 95801-06000-03-J Bolt M6 * 16
31 64303-FY-9000 64303-FY-9000-J The front panel trim
32 93401-42016-03 93401-42016-03-J screw ST4.8 * 16

35 61101-FY-9000 61101-FY-9000-J Front wall inner mudguard

36 92101-06016-03 92101-06016-03-J Bolt M6 * 16

37 95201-06000-03 95201-06000-03-J Nut M6
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Diagram Number

Part Number                         

(ZNEN, Vin starts with L5Y)

Part Number                         

(JIAJUE, Vin starts with LLP) Description

1 64310-FY-9000 64310-FY-9000-J FLOOR PANEL

2 93001-06016-03 93001-06016-03-J Bolt M6 * 16

3 95801-06000-03 95801-06000-03-J Mat M6

4 93401-42012-03 93401-42012-03-J screw ST4.2 * 12

5 93401-48016-03 93401-48016-03-J screw ST4.8 * 16

6 90601-F8-9000 90601-F8-9000-J Clamping nut ST4.2

7 64306-FY-9000 64306-FY-9000-J Pedal board waterproof hat

9 93401-48016-03 93401-48016-03-J screw ST4.8 * 16

10 90601-F8-9000 90601-F8-9000-J Clamping nut ST4.2
11 50326-FY-9000 50326-FY-9000-J Battery Cover

15 50613-FY-9000 50613-FY-9000-J Frame floor

16 93401-48016-03 93401-48016-03-J screw ST4.8 * 16

17 90601-F8-9000 90601-F8-9000-J Clamping nut ST4.2

20 83750-FY-9000 83750-FY-9000-J Glove box front cover

21 93401-48016-03 93401-48016-03-J screw ST4.8 * 16

22 93401-48016-03 93401-48016-03-J screw ST4.8 * 16

23 90601-F8-9000 90601-F8-9000-J Clamping nut ST4.2

25 83761-FY-9000 83761-FY-9000-J Small right trim panel

26 93401-42012-03 93401-42012-03-J screw ST4.2 * 12
27 83762-FY-9000 83762-FY-9000-J Small left trim panel

28 93401-42012-03 93401-42012-03-J screw ST4.2 * 12
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Diagram Number

Part Number                         

(ZNEN, Vin starts with L5Y)

Part Number                         

(JIAJUE, Vin starts with LLP) Description

1 81250-FY-9000 81250-FY-9000-J Underseat bucket

2 92101-06016-03 92101-06016-03-J Bolt M6 * 16

3 95801-06000-03 95801-06000-03-J Washer 6

4 81253-FY-9000 81253-FY-9000-J Glove box cover

5 93401-42012-03 93401-42012-03-J screw ST4.2 * 12

6 77200-QG-9000-US03 77200-QG-9000-US03-J Seat

7 77201-QG-9000 77201-QG-9000-J The rocker arm and the shaft seat

8 77201-QG-9000 77201-QG-9000-J Hinge plate

9 77202-QG-9000 77202-QG-9000-J The connecting shaft

10 97001-15200 97001-15200-J The cotter pin 1.5 x 20

11 83500-FY-9000 83500-FY-9000-J Right Fender

12 83600-FY-9000 83600-FY-9000-J Left Fender

15 81200-QG-9000 81200-QG-9000-J Spoiler

16 92501-08035-03 92501-08035-03-J Within the six hexagon bolt M8*35

17 92501-08016-03 92501-08016-03-J Within the six hexagon bolt M8*16

18 95801-08000-03 95801-08000-03-J Mat 8MM

20 61100-FY-9000 61100-FY-9000-J Front Fender

21 92101-06016-03 92101-06016-03-J Bolt M6 * 16

22 33741-F8-E000 33741-F8-E000-J Side reflector (yellow)

23 95201-06000-03 95201-06000-03-J Nut M6
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Diagram Number

Part Number                         

(ZNEN, Vin starts with L5Y)

Part Number                         

(JIAJUE, Vin starts with LLP) Description

1 92201-10050-03 92201-10050-03-J Bolt M10 * 50

2 95401-10000-03 95401-10000-03-J Nut M10

3 53100-FY-9000 53100-FY-9000-J Handlebars

4 53125-F8-9000 53125-F8-9000-J special liner

5 53166-KY-9000 53166-KY-9000-J Left grip

6 53140-QG-9000-JL 53140-QG-9000-JL-J Right Grip
7 3520A-FY-A000 3520A-FY-A000-J The left switch

8 3515A-FY-A000 3515A-FY-A000-J The right switch

9 17910-QG-9000-JL 17910-QG-9000-JL-J Throttle cable

10 53168-LY-9000 53168-LY-9000-J Control Mount

14 5317B-QG-9000-JL 5317B-QG-9000-JL-J Brake Lever Assembly

20 53178-QG-9000 53178-QG-9000-J Left brake handle

21 35340-QG-9000 35340-QG-9000-J The back brake signal switch

30 43450-QG-9000-JL 43450-QG-9000-JL-J Rear Brake Cable

39 88120-KY-A000-J 88120-KY-A000-J Set of Mirrors
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Diagram Number

Part Number                         

(ZNEN, Vin starts with L5Y)

Part Number                         

(JIAJUE, Vin starts with LLP) Description
1 33100-FY-9000 33100-FY-9000-J Headlight
2 34911-FY-9000 34911-FY-9000-J Headlight lamp (12V/25W/25W)
3 34903-FY-9000 34903-FY-9000-J Position lamp (12V/5W)
4 92101-06016-03 92101-06016-03-J Bolt M6 * 16
5 92701-06016-03 92701-06016-03-J Large spherical cylinder head screws M6 * 16
6 33700-TS-9000 33700-TS-9000-J Brake Light/ Fender assembly
7 34905-F8-9000 34905-F8-9000-J Rear Bulb
8 34960-F8-9000 34960-F8-9000-J Rear Brake Bulb(12V/21W/5W)
9 93401-42012-03 93401-42012-03-J screw ST4.2 * 12

10 33450-FY-9000 33450-FY-9000-J Left front steering lamp
11 34905-F8-9000 34905-F8-9000-J The steering lamp (12V/10W)
12 93401-42012-03 93401-42012-03-J screw ST4.2 * 12
13 33400-FY-9000 33400-FY-9000-J Front right steering lamp
11 34905-F8-9000 34905-F8-9000-J The steering lamp (12V/10W)
15 95201-06000-03 95201-06000-03-J Nut M6
16 33751-F8-E000 33751-F8-E000-J Back reflector
17 92101-06012-03 92101-06012-03-J Bolt M6 * 12
18 95201-06000-03 95201-06000-03-J Nut M6
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19 84707-KY-9000 84707-KY-9000-J license plate bracket
20 33742-F8-E000 33742-F8-E000-J Side reflector (red)
21 33742-F8-E000 33742-F8-E000-J Side reflector (red)
22 95201-06000-03 95201-06000-03-J Nut M6
23 33400-B08-9100 33400-B08-9100-J Right turn signal assembly
24 34905-F8-9000 34905-F8-9000-J The steering lamp (12V/10W)
25 33450-B08-9100 33450-B08-9100-J Left turn signal assembly
26 34905-F8-9000 34905-F8-9000-J The steering lamp (12V/10W)
27 93201-05012-03 93201-05012-03-J Cross recessed pan head 5*12
28 95801-05000-03 95801-05000-03-J Mat M5
29 33420-KY-9000 33420-KY-9000-J Plug-in lamp bracket
30 92101-06012-03 92101-06012-03-J Bolt M6 * 12
31 95201-06000-03 95201-06000-03-J Nut M6
32 80102-TS-9000 80102-TS-9000-J Rear mudguard
33 80109-TS-9000 80109-TS-9000-J Rear fender bracket
34 92101-06016-03 92101-06016-03-J Bolt M6 * 16
35 95201-06000-03 95201-06000-03-J Nut M6
36 33700-TS-9000TC-J 33700-TS-9000TC-J Tail Light Harness
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Diagram Number

Part Number                         

(ZNEN, Vin starts with L5Y)

Part Number                         

(JIAJUE, Vin starts with LLP) Description

1 93401-42012-03 93401-42012-03-J screw ST4.2 * 12

2 37200-FY-A000 37200-FY-A000-J Speedometer Cluster

3 Must Buy Assembly Instrument line

4 Must Buy Assembly Instrument lighting lighting (12V/1.7W)

5 34908-F8-9000 34908-F8-9000-J Steering indicating lamp (12V/3.4W)

6 44830-QG-9000-JL 44830-QG-9000-JL-J Speedometer Cable
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Diagram Number

Part Number                         

(ZNEN, Vin starts with L5Y)

Part Number                         

(JIAJUE, Vin starts with LLP) Description

281 3780A-QG-9000 3780A-QG-9000-J FUEL FLOAT

282 37802-F8-9000 37802-F8-9000-J RET  FUEL UNIT

283 37801-F8-9000 37801-F8-9000-J PACKING

284 17500-KY-9000 17500-KY-9000-J FUEL TANK

285 92101-06012-03 92101-06012-03-J BOLT FLANGE 6*12 G

286 17551-KY-9000 17551-KY-9000-J PLATE FUEL GUIDE

287 95201-06000-03 95201-06000-03-J NUT FLANGE 6MM
288 17550-KY-9000 17550-KY-9000-J FUEL RUBBER
289 17559-KY-9000 17559-KY-9000-J FUEL TUBE
291 16950-XF-9000 16950-XF-9000-J FUEL PETCOCK
292 1768A-KY-9000 1768A-KY-9000-J TUBE ASSY FUEL
293 16910-F8-9000 16910-F8-9000-J FUEL FILTER
294 1768B-KY-9000 1768B-KY-9000-J TUBE ASSY VACUUM
295 1768C-KY-9000 1768C-KY-9000-J TUBE FUEL ASSY
296 19411-F8-9000 19411-F8-9000-J CLIP HOSE Φ8.5
297 19414-F8-9000 19414-F8-9000-J CLIP HOSE Φ6.5
298 90017-KY-9000 90017-KY-9000-J SPG FUEL TUBEз
299 90018-KY-9000 90018-KY-9000-J SPG FUEL TUBE и
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Diagram Number

Part Number                         

(ZNEN, Vin starts with L5Y)

Part Number                         

(JIAJUE, Vin starts with LLP) Description

1 92101-06020-03 92101-06020-03-J Bolt M6 * 20

2 35010-QG-9000-JL 35010-QG-9000-JL-J Ignition Set

3 92101-06012-03 92101-06012-03-J-J Bolt M6 * 12

4 31600-DGW-E000 31600-DGW-E000-J Voltage Regulator

5 Motobatt Yuasa Battery

6 92101-06020-03 92101-06020-03-J Bolt M6 * 20

7 3051A-DGW-9100 3051A-DGW-9100-J  Ignition Coil Assembly

8 30510-DGW-9100 30510-DGW-9100-J Ignition coil

9 30511-DGW-9100 30511-DGW-9100-J Spark plug cap

10 31600-DGW-E000 31600-DGW-E000-J CDI

11 Must Buy Asembly Igniter rubber sleeve

12 Must Buy Asembly CDI controller components

13 90006-F8-9000 90006-F8-9000-J Band 250mm

14 33100-QG-9000-JL 33100-QG-9000-JL-J Main Wiring Harness

15 92101-06012-03 92101-06012-03-J Bolt M6 * 12

16 38110-XF-9000 38110-XF-9000-J Horn

17 38300-F8-9000-A/B-J 38300-F8-9000-A/B-J Turn Signal Relay

18 35850-F8-9000 35850-F8-9000-J Starter solenoid
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Diagram Number

Part Number                         

(ZNEN, Vin starts with L5Y)

Part Number                         

(JIAJUE, Vin starts with LLP) Description

1 92201-08040-03 92201-08040-03-J Bolt M8 * 40

4 51500-QG-9000-JL 51500-QG-9000-JL-J left shock absorber

5 51400-QG-9000-JL 51400-QG-9000-JL-J Right shock absorber

6 53200-QG-9000-J 53200-QG-9000-J Triple Tree

7 50300-B08-9000 50300-B08-9000-J Triple Tree Bearings

17 45156-B08-9000 45156-B08-9000-J Mileage wire clamp

18 92101-06012-03 92101-06012-03-J Bolt M6 * 12
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Diagram Number

Part Number                         

(ZNEN, Vin starts with L5Y)

Part Number                         

(JIAJUE, Vin starts with LLP) Description

1 4550A-QG-A000 4550A-QG-A000-J Front disc brake

2 45500-QG-A000 45500-QG-A000-J Banjo Bolt

3 53175-QG-A000 53175-QG-A000-J Right Brake Lever

4 45500-KY-9000 45500-KY-9000-J Brake Master Cylinder

5 10099-F8-9000 10099-F8-9000-J Brake switch

6 45126-QG-A000 45126-QG-A000-J The front brake tubing

7 90145-QG-A000 90145-QG-A000-J Oil screw 10*22

8 95802-QG-A000 95802-QG-A000-J Washer

9 45200-QG-A000 45200-QG-A000-J Front Brake Caliper Assembly WITH PADS

10 45200-KY-E000 45200-KY-E000-J  Front Brake Caliper

11, 12 45105-QG-A000 45105-QG-A000-J Front Brake Pad

13 92901-08040-03 92901-08040-03-J Front disc brake pump locking screw M8*40
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Diagram Number

Part Number                         

(ZNEN, Vin starts with L5Y)

Part Number                         

(JIAJUE, Vin starts with LLP) Description

1 44600-KY-9000 44600-KY-9000-J Front Wheel Assembly

2 44601-KY-9000 44601-KY-9000-J Front Wheel 

3 90754-KY-9000 90754-KY-9000-J Seal 20*32*5

4 44620-KY-9000 44620-KY-9000-J Front Wheel Spacer

5 90912-KY-9000 90912-KY-9000-J Bearing 6201 LLU

6 42753-F8-9000-D 42753-F8-9000-D-J Valve Stem

7 44710-DGW-9000-D 44710-DGW-9000-D-J Tire 3.50-10
8 44311-KY-9000 44311-KY-9000-J The front wheel bushing

9 44301-KY-9000 44301-KY-9000-J Front axle bolt

10 95501-10000-03 95501-10000-03-J The front wheel nut M10

11 45121-QG-9000 45121-QG-9000-J Front Brake Rotor

12 93601-08025-02 93601-08025-02-J Front disc brake disc screw

13 44800-KY-9000 44800-KY-9000-J Speedometer Hub
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Diagram Number

Part Number                         

(ZNEN, Vin starts with L5Y)

Part Number                         

(JIAJUE, Vin starts with LLP) Description

1 95501-16000-03 95501-16000-03-J Nut M16

2 42600-XGW-9000-007-J 42600-XGW-9000-007-J Rear Wheel

3 44710-DGW-9000-D 44710-DGW-9000-D-J Tire 3.50-10

4 42753-F8-9000-D 42753-F8-9000-D-J Valve Stem

7 4312A-DGW-9000 4312A-DGW-9000-J Rear Brake Shoe Assembly

8 Must Buy Assembly Rear Brake Shoe

9 Must Buy Assembly Brake Shoe Spring

10 43410-DGW-9100 43410-DGW-9100-J Rear brake rocker arm

11 43141-DGW-9100 43141-DGW-9100-J Rear brake rocker shaft

12 92101-06032-03 92101-06032-03-J The six hexagon bolt M6*32
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Diagram Number

Part Number                         

(ZNEN, Vin starts with L5Y)

Part Number                         

(JIAJUE, Vin starts with LLP) Description

1 50100-QG-9000 50100-QG-9000-J Frame

2 50350-QG-9000 50350-QG-9000-J Hanger

3 50353-KY-9000 50353-KY-9000-J Suspension rubber

4 50355-FA-9000 50355-FA-9000-J Bolt M10*225

5 95401-10000-03 95401-10000-03-J Nut M10

6 50355-DGW-9100 50355-DGW-9100-J Engine hanger bolt 205mm

7 50354-DGW-9000 50354-DGW-9000-J Bushing

8 95401-10000-03 95401-10000-03-J Nut M10

10 50500-QG-9300 50500-QG-9300-J Main Kick Stand

11 50352-F8-9000 50352-F8-9000-J Main Kick Stand Rubber Bushing

12 90014-F8-9000 90014-F8-9000-J Main Kick Stand Spring

13 97001-15200 97001-15200-J The cotter pin 1.5 x 20

14 50503-DGW-9000 50503-DGW-9000-J A large supporting shaft of φ 8 × 170

15 50530-QG-9000 50530-QG-9000-J Side Kick Stand

16 90015-XGW-9000 90015-XGW-9000-J Side Kick Stand Spring

17 90101-TW-9000 90101-TW-9000-J The single support bolt M10 * 25

20 52500-QG-9000 52500-QG-9000-J Shock Absorber

21 92201-10040-03 92201-10040-03-J Bolt M10 * 40

22 92201-08030-03 92201-08030-03-J Bolt M8 * 30

23 77235-QG-9000 77235-QG-9000-J Seat Latch

24 77240-QG-9000-JL 77240-QG-9000-JL-J Bolt M10 * 40

25 92101-06012-03 92101-06012-03-J Bolt M6 * 12

30 81204-QG-9000 81204-QG-9000-J After stent

31 92101-06012-03 92101-06012-03-J Bolt M6 * 12

32 95201-06000-03 95201-06000-03-J Nut M6
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Diagram Number

Part Number                         

(ZNEN, Vin starts with L5Y)

Part Number                         

(JIAJUE, Vin starts with LLP) Description

1 92101-06025-03 92101-06025-03-J Bolt M6 * 25

2 92101-06030-03 92101-06030-03-J Bolt M6 * 30

3 17200-KY-A000 17200-KY-A000-J Air Box Assembly

4 1721A-KY-A000 1721A-KY-A000-J Air Cleaner Duct

9 17200-KY-A000-J 17200-KY-A000-J Air Filter

Diagram Number

Part Number                         

(ZNEN, Vin starts with L5Y)

Part Number                         

(JIAJUE, Vin starts with LLP) Description

1 1830A-FY-9000 1830A-FY-9000-J Muffler Assembly

2 92201-08055-03 92201-08055-03-J Bolt M8 * 55

3 18291-F8-9000 18291-F8-9000-J Exhaust Gasket

4 90201-F8-9000 90201-F8-9000-J Cap nut for M6 * 32

5 18318-QG-9000-JL 18318-QG-9000-JL Muffler Cover

6 92702-06020-03 92702-06020-03-J Cross recessed head M6 * 20
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Bintelli Scooters
620 Dobbin Rd.

Charleston, SC 29414
(843) 531-6833
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